


Technical Memorandum BBCWRPP Process Technology Assessment  |  May 2009 1

The nitrification/denitrification system previously 
recommended in the CPBODR appears to be suitable 
for meeting the Wetlands Application requirements 
(5, 5, 3, 1). Based on the review conducted, both these 
processes are considered viable for pilot testing based on 
previous performance. Therefore, it was recommended 
that these technologies (BAF for nitrification followed by 
denitrification in biological filters with methanol addition) 
should be part of the pilot demonstration project.

Phosphorus is one of several key constituents that 
are targeted for high levels of treatment in this pilot 
program. In the original CPBODR baseline process 
[...]
would need to be considered in a case-by-case basis 
for other projects.  Furthermore, the process treatment 
includes a biological nutrient removal step that is 
anticipated to be sufficient for this application.  The 
incremental reduction in ammonia that may be possible 
with the use of IX is not anticipated to be necessary or 
cost efficient for the BBCWRPP project and, as such, not 
recommended for pilot these tests.  

The use of  activated carbon is not considered viable at 
this time because of its expected life cycle costs, and the 
fact that there is not enough information currently on 
exactly which microconstituents need to be removed and 
to what extent, so the use of activated carbon cannot be 
justified for pilot testing.

The advanced oxidation process configuration included 
in the SSP comprises  UV disinfection with hydrogen 
peroxide (H

2
O

2
), UV with Ozone (O

3
) and ozone with 

H
2
O

2
. The recommended configuration considers advanced 

oxidation process as part of baseline stream instead of SSP.  
This memorandum recommends testing UV disinfection 
with hydrogen peroxide (H

2
O

2
), and ozone with H

2
O

2
. 

Literature review indicates that ozone with H
2
O

2
 has the 

capability of reducing organics and is effective in removal 
of microconstituents. Literature review also indicates that 
this process may provide ability to produce recycled water 
quality effluent without filtration.

The update to the original CPBODR resulting from 
the work completed in this memorandum can be 
summarized as follows:

Retain BAF for nitrification studies»»

Retain deep bed filters for denitrification studies»»

Modify chemical phosphorus removal by adding »»
one technology to pilot test in addition to ballasted 
flocculation process (BFP)

Retain use of membrane processes consisting of  »»
MF and RO

Eliminate consideration of Ion Exchange and »»
activated carbon in pilot studies

Modify disinfection by using both UV and peroxide »»
and peroxide and ozone for AOP

Three treatment trains have been proposed for pilot 
testing to simulate different qualities of reclaimed water. 
The baseline treatment train (Train A) provides nitrogen 
and phosphorus removal and disinfection using AOP. 
The baseline train is expected to produce a product that 
can clearly meet the nitrogen and phosphorus levels 
required for FDEP Wetlands application (5, 5, 3, 1) and 
to also provide some destruction of microconstituents 
using AOP. This disinfection step is higher treatment 
than previously anticipated. 

Treatment Train B provides a similar process as 
the Baseline treatment train, but replaces chemical 
phosphorus removal with RO. This train is expected 
to produce a product that can clearly meet much 
lower levels of nitrogen and phosphorus than the 
Baseline Train, and to also provide some destruction of 
microconstituents using AOP. 

Train C is very similar to Train A, as it retains chemical 
phosphorus removal and adds RO. This train has the 
potential to produce the lowest levels of N and P. This 
train is expected to produce a product that can meet the 
proposed levels of nitrogen and phosphorus targets for 
Class III Outstanding Florida Waters (OFW), and to also 
provide destruction of microconstituents using AOP. 

Recommendations for treatment processes and 
technologies have been provided as a result of an 
evaluation of the original processes. It is very likely that 
during the period when pilot testing takes place, that 
there will be emerging technologies that may merit 
consideration. These will be considered on an individual 
basis, but it must be recognized that decisions have to be 
made to move forward with the project and not affect the 
schedule. As such, there comes a time where consideration 
of emerging technologies will no longer be possible if the 
schedule for the project is to be met. Special conditions 
will of course merit extraordinary considerations. 

Introduction and Purpose
This memorandum provides an evaluation of a number 
of treatment processes and technologies that were deemed 
viable for testing in a proposed pilot program for the 
Biscayne Bay Coastal Wetlands Rehydration Pilot Project 
(BBCWRPP). The treatment processes were shown in 
a 2007 document titled “Conceptual Plan and Basis of 
Design” (hereinafter CPBODR). This document provided 
recommendations for treatment processes to be tested 
in the BBCWRPP pilot program. The different processes 
and technologies initially identified in the CPBODR 



Technical Memorandum BBCWRPP Process Technology Assessment  |  May 2009 3

were selected to remove primarily certain constituents of 
concern that commonly remain after secondary treatment 
of wastewater. These constituents include residual 
suspended solids and BOD remaining after secondary 
treatment, nitrogen, phosphorus, and microconstituents. 

This document provides a review and discussion of 
the treatment processes previously identified in the 
CPBODR. Also included is a literature review update of 
the reported removal of microconstituents by various 
treatment processes identified in a previous literature 
review conducted in 2004 by the U.S. Army Corps of 
Engineers (ACOE).

The objective of this technical memorandum is to provide 
an update and recommendations to the treatment processes 
found in the original CPBODR. Thus, this memorandum 
concludes with recommendations for treatment processes 
to be pilot tested in the proposed BBCWRPP, and initial 
recommendations of the design flows to be implemented 
for the pilot plant testing.  

Process Evaluation of  
Original CPBODR
A process technology assessment was conducted herein 
to evaluate the original CPBODR recommendations. 
This evaluation focused mainly on the capability of the 
recommended processes to produce a product that could 
be used for the rehydration of a wetlands environment. 
As mentioned previously, various process options and 
recommendations were provided in the CPBODR. 

The treatment train shown in the CPBODR was intended 
to provide additional treatment of SDWWTP secondary 
effluent to further reduce CBOD

5
 TSS, to reduce nitrogen 

and phosphorus to very low levels, to provide disinfection, 
and to remove microconstituents of possible concern. The 
pilot facility was originally sized to produce a nominal flow 
of approximately 0.23 MGD (160 gpm) of reclaimed water 
from the main process train and capable of meeting effluent 
water quality goals for reuse and wetlands application. The 
main treatment train shown in the CPBODR consisted of 
the following:

Nitrification using biological aerated filters (BAF)»»

Denitrification in deep bed filters »»

Chemical addition to remove phosphorus using »»
ballasted flocculation technology and microfiltration/
ultrafiltration (MF/UF) membranes 

Ultraviolet disinfection »»

In addition to these recommended treatment processes/
technologies, provisions were also made for testing 
of side streams from the pilot plant. This consisted 
of evaluating other treatment processes (at a reduced 
flow) in order to investigate their effectiveness and 
performance in further removing nutrients and 
microconstituents beyond what was provided in the 
main process train. The Side Stream Plant (SSP) facility 
was originally designed to produce a nominal flow of 
approximately 0.07 MGD (approx. 49 gpm) of very high 
quality water and with the goal of matching proposed 
targets that are very strict for (total) phosphorus levels. 

The main plant components in the CPBODR are 
illustrated in the process schematics presented in Figure 
1, and summarized in Table 1. Provisions were made in 
the pilot plant pre-design for the SSP to accept pilot plant 
flow and have this flow treated in additional advanced 
treatment units. As shown in Figure 1, the individual SSP 
unit processes can be coupled together into combinations 
of alternative flows sheets as indicated below:

IX»» 1 + AOP

IX + GAC + AOP»»

GAC + AOP»»

RO + AOP»»

RO + GAC + AOP»»

RO + IX + AOP»»

UV with H»»
2
O

2
 (AOP)

Ozone with H»»
2
O

2
 (AOP)

Ozone and UV (AOP)»»

1KEY:

IX: Ion exchange

AOP: advanced oxidation processes

GAC: Granular activated carbon

RO: Reverse Osmosis

UV: Ultraviolet light disinfection



4

Figure 1. WRDP Process Diagrams (Adapted from the CPBODR)

COMBINATIONS FOR SIDE STREAM PLANT
IX + AOP
IX + GAC + AOP
GAC + AOP
RO + AOP
RO + GAC + AOP
RO + IX + AOP

AOP REFERENCED IN ABOVE COMBINATIONS TO BE THE BEST
OF THE THREE AOP TRAINS FOR MICROCONSTITUENT
REDUCTION

ABBREVIATIONS/LEGEND

RO REVERSE OSMOSIS
IX ION EXCHANGE
GAC GRANULATED ACTIVATED CARBON
AOP ADVANCED OXIDATION PROCESS
H2O2 HYDROGEN PEROXIDE
CH3OH METHANOL
FecL3 FERRIC CHLORIDE

REVERSE
OSMOSIS

ION
EXCHANGE

GRANULATED
ACTIVATED

CARBON

ULTRA
VIOLET

H2O2

OZONE

SIDE STREAM PLANT (SSP)

 OZONE + 
ULTRA VIOLET

H2O2

ADVANCED OXIDATION
PROCESS TRAIN NO. 1

FROM MAIN
PROCESS

15 GPM MAX
(OPTIONAL)

30 GPM 
MAX

40 GPM
MAX

FROM MAIN
PROCESS

40 GPM MAX

TO INDOOR TESTING
FACILITY OR SAMPLE

COLLECTION AREA OR
FACILITY LIFT STATION

ADVANCED OXIDATION
PROCESS TRAIN NO. 2

ADVANCED OXIDATION
PROCESS TRAIN NO. 3

TO FACILITY
LIFTSTATION
10 GPM MAX

SIDE STREAM PLANT



Draft Technical Memorandum BBCWPP Process Technology Assessment  |  May 2009 5

Nominal 0.23 mgd coastal wetlands rehydration demonstration plant (CWRDP)NOMINAL 0.23 MGD COASTAL WETLANDS REHYDRATION DEMONSTRATION PLANT (CWRDP)

Strainer
FeCl3

Backwash
Waste to

Facility Lift
Station

Static Mixer

Back Pulse
Tank

Drain to
Facility Lift

Station
Process/

Backwash
Air

Biological
Aerated
Filters Clearwell

Backwash
Waste to

Facility Lift
Station

Backwash
Air Backwash

Water

Ballasted Flocculation
Treatment Unit

Microsand and
 Polymer

Backwash
Waste to

Facility Lift
Station

SDWWTP
Secondary

Effluent

Microsand
Recirculation

Residual to
Facility Lift

Station

To Side Stream
Plant

(30-40 GPM)

Ultraviolet
DisinfectionUltrafiltration

Membrane Units

CH3OH

To Facility
Lift Station

To
SDWWTP

Headworks

Facility Lift
Station

To Indoor
Testing

Facility or
Sample

Collection
Area

Bypass

Denitrification
Filters

Air
Scour

TO INDOOR TESTING
FACILITY OR SAMPLE

COLLECTION AREA OR
FACILITY LIFT STATION



6

Table 1. Summary of Original CPBODR Process
Plant 
(Capacity)

Process Unit Target Parameters Effluent 
Water 
Quality 
Goals

W
RD

P 
(0

.2
3 

MGD


)

Biological 
aerated filters for 
nitrification

Ammonia 

Re
us

e 
an

d 
W

et
la

nd
s 

App
l

ic
at

io
n

Denitrification 
filters with methanol 
addition for 
denitrification

Nitrate/Nitrite 

Ballasted flocculation 
treatment unit with 
chemical addition for 
phosphorus removal

Total Phosphorus 

Traditional 
flocculation with 
chemical addition for 
phosphorus removal 
(alternate)

Total Phosphorus 

Ultrafiltration 
(UF) submerged 
membranes

Total Phosphorus, TSS 

Ultraviolet (UV) 
light disinfection

Disinfection

Si
de

 s
tr

ea
m

 P
la

nt
 (SS

P
)(

0.
07

 MGD


)

Reverse Osmosis 
(RO)

Orthophosphate, 
Refractory organic 
nitrogen and 
microconstituents

Cl
as

s 
III

/OF
W

Granular Activated 
Carbon (GAC)

Microconstituents

Ion Exchange (IX) Refractory organic 
nitrogen, Nitrate

Advanced Oxidation 
Processes (UV 
disinfection with 
hydrogen peroxide 
(H

2
O

2
) and Ozone 

(O
3
) and/or ozone 

with H
2
O

2
)

Disinfection and 
Microconstituents

A review of the proposed processes in the CPBODR 
showed that the processes shown have the capability to 
meet the range of possible water quality requirements 
expected for sustaining a wetlands environment; albeit, 
only through pilot testing can this be stated with greater 
certainty, as there are many possible variables that will 
affect the outcome. Nevertheless, the processes and 
technologies proposed meet the following initial test:

Processes/technologies proposed are appropriately »»
targeted at constituents of concern

Processes/technologies proposed can provide varying »»
degrees of treatment for constituents of concern

Table 1 show that the various constituents of concern are 
targeted and removed to some extent in the treatment 
processes proposed in the CPBODR. The literature 
reviews that immediately follow provide additional 
information that will be used herein to: 1.) Finalize 
the CPBODR process evaluation, 2.) Develop any 
updates to the original processes proposed, and 3.) 
Make any recommendations as to process changes or 
modifications. 

Updated Literature Review on 
Limits of Technology
This section provides a literature review that is designed 
to support updates to the pilot processes/technologies 
originally recommended in the CPBODR. The review 
provides an update of the limits of processes technology 
to document the most recent experiences on treatment 
methods and to also report on any viable and promising 
technologies that may also be considered for pilot testing. 
The literature review is divided into two distinct parts. The 
first part addresses removal of nitrogen and phosphorus. 
The second part addresses microconstituent removal. 

The following were completed as part of this literature review:

A survey of existing treatment facilities employing »»
the same or similar advanced wastewater treatment 
processes recommended in the CPBODR.

A survey of existing facility performance in full-»»
scale application for processes recommended in the 
CPBODR.

A survey of existing facilities that may not have a »»
long history of performance but that show significant 
potential and promise because of the technology used, 
and that could potentially be considered along with or 
in lieu of the CPBODR processes, if found feasible. 



Technical Memorandum BBCWRPP Process Technology Assessment  |  May 2009 7

The processes evaluated in the literature review herein 
include: nitrification using Biological Aerated Filters 
(BAFs), denitrification using deep bed filters, chemical 
phosphorus removal using available technologies, 
membrane processes consisting of microfiltration (MF), 
ultrafiltration (UF), and reverse osmosis (RO), and 
activated carbon, and ion exchange for nutrient removal. 
This initial section of the literature review concentrated 
on nutrient removal. The next section of the literature 
review focused on microconstituent removal and 
evaluates the use of activated carbon, advanced oxidation 
(AOP) processes, and other forms of disinfection. 

Nitrification
Biological aerated filters (BAF) are biological reactors 
with a submerged media bed that supports an attached 
biological growth. These filters combine biological 
treatment, clarification, and filtration for the removal 
of carbon, suspended solids, and ammonia. BAFs 
were proposed in the CPBODR for the nitrification 
process, which converts ammonia to nitrate. The BAF 
configuration resembles a deep bed filter, but flow is 
typically up through the filter medium. Process air is 
added to primarily meet the oxygen demands of the 
biomass in the removal of ammonia, and to promote 
better flow distribution in the filter bed. BAFs also 
remove residual dissolved carbon and TSS. BAFs are 
usually backwashed using gravity flow. During filter 
backwash, the water flows and expands the media bed to 
release accumulated solids and biomass. 

Limited published literature on the performance of BAFs 
for nitrification in North America is available. 

Holloway et al (2008) presented a comprehensive 
evaluation of the BAF at the Tahoe-Truckee Sanitation 
Agency (TTSA), in California. The NH

4
-N loading 

rates at TTSA varied seasonally, with the winter, spring, 
summer, and fall loading set points being 31.6, 27.0, 
33.2, and 23.9 lbs/1000 ft3/d, respectively. On average, the 
nitrification stage converted 98 percent of the influent 
NH

4
-N to NO

X
-N. The nitrification stage removed 

approximately 30 percent of the influent TSS, 15 percent 
of the influent COD, but exhibited insignificant PO

4
-P 

removal. Furthermore, the nitrification stage exhibited 